

Medications

Anwar Sayeda

October 13 2021

	Med#	Name	Dosage	10am	1pm	4pm	7pm	10pm
Hypothyroid	1	Levothyroxine	50mcg	Morning				
Hypertension	2	Metoprolol	25mg	Morning				
Vitamin C	3	Vitamin C	1000mg	Morning				
Blood Thinner	4	Plavix	75mg	Morning				
[]	5	[]	[]	[]				
Edema	6	Furosemide	20mg	Morning	(Every other day)			
Insulin	7	Tresiba						30 Units
Insulin	7	Humalog		10 Units	10 Units		10 Units	
Steroid	8	Prednisone	5mg	Morning				
Magnesium	9	Mag-Ox	400mg	Morning				
Vitamin	10	D3	5000 lu	Morning				
Parkinson's	11	Carbidopa	50-200mg	Morning				Evening
Potassium	12	Cozzar / Losartin	25mg	Morning				Evening
Anti-Seizure	13	Briviact	50mg	Morning				Evening
Vitamin	14	PoDian	42mg	Morning				Evening
Parkinson's	16	Carbidopa	25-100mg	1 pill	1 pill	1 pill	1 pill	1 pill
Antidiabetic	17	Repaglinide	2mg	2 pills		2 pills		1 pill
Potassium	18	Potassium Chloride	20mEq			1 pill		
Heartburn	20	Protonix	20mg				1 pill	
Sleep	21	Lamictal	25mg					2 pills
Neuropathy	22	Gabapentin	100mg					2 pills